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EX1-3 No

EX2M1 - 1 No see the elevation

EX3 - 1 No pair

EX4 - 1 No pair

EX5-1No

EX6 - 3 No pairs

EX7 - 6 No pairs

EX8 - 2 No
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EX10 - 3 No pairs

EX11 -1 No setof 5

EX12M1 - 5 No pieces as detailed
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LANDING PLATFORM - 1 No as detailed

FITTINGS LIST:-

4 No M12 X 50 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
150 No M12 X 35 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
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EX 9000 C/W REST PLATFORM PARTS LIST:-

EX1-3 No

EX2 -2 No

EX2AM1 - 1 No see the elevation

EX3 - 1 No pair

EX4 - 1 No pair

EX5-1No

EX6 - 3 No pairs

EX7 - 6 No pairs

EX8 - 2 No

EX9 -6 No

EX10 - 5 No pairs

EX11 -1 No setof 5

EX12 -1 No setof 5

EX12M1 - 5 No pieces as detailed
EX12M2 - 5 No pieces as detailed

EX13 - 3 No sets of 5

EX14 - 3 No sets of 5

S1 STRAPS - 6 No pieces as detailed
S2 STRAPS - 1 No piece as detailed

S3 STRAPS - 1 No piece as detailed

B1 BRACKETS - 3 No pieces as detailed
LH LANDING HOOPS - 3 No as detailed
LANDING PLATFORM - 1 No as detailed

FITTINGS LIST:-

4 No M12 X 50 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
190 No M12 X 35 CUP HD. TRIVALENT BOLTS C/W NUT + FRW

GALVANISED WEIGHT = 398 KG
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Rev.| Date. Signature. Amendments. Approved.
Erection Marks: Finish:

Steelwork.......... <:> HOT DIP GALVANISED
Flooring.......... Q HOT DIP GALVANISED
Handrailing..........

Other..........

ALL ITEMS TO BE HARD STAMPED.

Parts 1 & 2.. Execution class 2

ALL WELDS 6mm FILLET WELDS U.N.O

Manufactured in accordance with BS EN ISO 1090

Contract:

ARRANGEMENT of EX 9000 LADDER SYSTEM
WITH LIGHT WEIGHT INTERMEDIATE REST PLATFORM.

Customer:

GA Ref:

Cuerrall

Engineering

Manders Industrial Estate

Old Heath Road

Wolverhampton WV1 2RP

Drawn: MDG

Date: 30-04-19
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Drawing Number: EX 9000 + REST PLATFORM
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EX 10000 C/W REST PLATFORM PARTS LIST:-

EX1-3No

EX2 -3 No

EX2AM1 - 1 No see the elevation

EX3 - 1 No pair

EX4 - 1 No pair

EX5-1No

EX6 - 3 No pairs

EX7 - 7 No pairs

EX8 -2 No

EX9 -7 No

EX10 - 6 No pairs

EX11 -1 Nosetof5

EX12 -2 No sets of 5

EX12M1 - 5 No pieces as detailed

EX13 - 3 No sets of 5

EX14 - 3 No sets of 5

S1 STRAPS - 6 No pieces as detailed
S2 STRAPS - 1 No piece as detailed

S3 STRAPS - 1 No piece as detailed

B1 BRACKETS - 3 No pieces as detailed
LH LANDING HOOPS - 3 No as detailed
LANDING PLATFORM - 1 No as detailed

FITTINGS LIST:-

4 No M12 X 50 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
210 No M12 X 35 CUP HD. TRIVALENT BOLTS C/W NUT + FRW

GALVANISED WEIGHT =421 KG

> o O|O|m

Rev.| Date. Signature. Amendments. Approved.

Erection Marks: Finish:

HOT DIP GALVANISED

Steelwork.......... <:>
O

Flooring.......... HOT DIP GALVANISED

Handrailing..........

ALL ITEMS TO BE HARD STAMPED.
ALL WELDS 6mm FILLET WELDS U.N.O

Manufactured in accordance with BS EN ISO 1090
Parts 1 & 2.. Execution class 2

Contract:

ARRANGEMENT of EX 10000 LADDER SYSTEM
WITH LIGHT WEIGHT INTERMEDIATE REST PLATFORM.

GA Ref:

Customer:

Cuarcrall

Engineering
Manders Industrial Estate
Old Heath Road
Wolverhampton WV1 2RP
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EX 11000 C/W REST PLATFORM PARTS LIST:-

EX1 -3 No

EX2 -2 No

EX1M1 - 1 No see the elevation

EX3 - 1 No pair

EX4 - 1 No pair

EX5-1No

EX6 - 3 No pairs

EX7 - 8 No pairs

EX8 -2 No

EX9 -8 No

EX10 - 5 No pairs

EX11-1Nosetof 5

EX12 - 2 No sets of 5

EX12M1 - 5 No pieces as detailed

EX13 - 3 No sets of 5

EX14 - 3 No sets of 5

S1 STRAPS - 6 No pieces as detailed
S2 STRAPS - 1 No piece as detailed

S3 STRAPS - 1 No piece as detailed

B1 BRACKETS - 3 No pieces as detailed
LH LANDING HOOPS - 3 No as detailed
LANDING PLATFORM - 1 No as detailed

FITTINGS LIST:-

4 No M12 X 50 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
210 No M12 X 35 CUP HD. TRIVALENT BOLTS C/W NUT + FRW

GALVANISED WEIGHT =450 KG

>|ImO[om

Rev.| Date. Signature. Amendments. Approved.

Erection Marks: Finish:

HOT DIP GALVANISED

HOT DIP GALVANISED

ALL ITEMS TO BE HARD STAMPED.
ALL WELDS 6mm FILLET WELDS U.N.O

Manufactured in accordance with BS EN ISO 1090
Parts 1 & 2.. Execution class 2

Contract:

ARRANGEMENT of EX 11000 LADDER SYSTEM
WITH LIGHT WEIGHT INTERMEDIATE REST PLATFORM.

GA Ref:

Customer:

Cuarerail

Engineering
Manders Industrial Estate
Old Heath Road
Wolverhampton WV1 2RP

Drawn: MDG Date: 30-04-19 Scale:
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EX 12000 C/W REST PLATFORM PARTS LIST:-

EX1-4 No

EX1M1 - 1 No see the elevation

EX3 - 1 No pair

EX4 - 1 No pair

EX5-1No

EX6 - 3 No pairs

EX7 - 8 No pairs

EX8 -2 No

EX9 -9 No

EX10 - 4 No pairs

EX11-1Nosetof5

EX12 - 2 No sets of 5

EX12M1 - 5 No pieces as detailed
EX12M2 - 5 No pieces as detailed

EX13 -4 No sets of 5

EX14 - 4 No sets of 5

S1 STRAPS - 6 No pieces as detailed
S2 STRAPS - 1 No piece as detailed

S3 STRAPS - 1 No piece as detailed

B1 BRACKETS - 3 No pieces as detailed
LH LANDING HOOPS - 3 No as detailed
LANDING PLATFORM - 1 No as detailed

FITTINGS LIST:-

4 No M12 X 50 CUP HD. TRIVALENT BOLTS C/W NUT + FRW
230 No M12 X 35 CUP HD. TRIVALENT BOLTS C/W NUT + FRW

GALVANISED WEIGHT =480 KG
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Rev.| Date. Signature. Amendments. Approved.
Erection Marks: Finish:

Steelwork.......... <:> HOT DIP GALVANISED
Flooring.......... O HOT DIP GALVANISED
Handrailing..........

Other..........

ALL ITEMS TO BE HARD STAMPED.
ALL WELDS 6mm FILLET WELDS U.N.O

Manufactured in accordance with BS EN ISO 1090
Parts 1 & 2.. Execution class 2

Contract:

ARRANGEMENT of EX 12000 LADDER SYSTEM
WITH LIGHT WEIGHT INTERMEDIATE REST PLATFORM.

Customer:

GA Ref:

Cuardraill

Engineering

Manders Industrial Estate

Old Heath Road

Wolverhampton WV1 2RP
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